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<l1lax Partial RU>

Maximum power spectral density

Test Result
TestMode Antenna | Freq(MHz) | RuSize | Rulndex Result imit Verdict
[dBm/3kHZ] [dBm/3kHZ]

26Tone RUO -11.33 <8.00 PASS

2412 52Tone RU37 -11.47 <8.00 PASS

106Tone | RU53 -11.24 <8.00 PASS

26Tone RUO -9.76 <8.00 PASS

11AX20SISO Ant6 2437 52Tone RU37 -9.72 <8.00 PASS
106Tone | RU53 -9.86 <8.00 PASS

26Tone RU8 -10.29 <8.00 PASS

2462 52Tone RU40 -10.51 <8.00 PASS

106Tone | RU54 -10.27 <8.00 PASS
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
0.0 | 15C RS§247-QP
50.0 15C R§§247-AVG
40.0
30.0
4
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-1 2024 LINE
(ver Limit Read LISN Cable
Freq Level Limit Line Level Factor Lossz Remark
MHz ~ dBuV dE ~ dBuvV  dBuv B dB
1 0.177 42.01 -22.63 64.64 31.50 0.10 10.41 QP
2 0.177 26.01 -28.63 54.64 15.50 0.10 10.41 Average
3 0.244 38.66 -23.29 61.95 28.20 0.09 10.37 QP
4 0.244 25.76 -26.19 51.95 15.30 0.08 10.37 Average
5 0.538 30.38 -16.62 56.00 29.30 -0.12 10.20 QP
6 0.538 25.38 -20.62 46.00 15.30 -0.12 10.20 Average
7 0.876 40.03 -15.97 56.00 30.10 -0.17 10.10 GF
g 0.876 26.43 -18.57 46.00 16.50 -0.17 10.10 Average
9 1.310 40.69 -15.31 56.00 30.81 -0.20 10.08 QP
10 1.310 29.60 —16.31 46.00 19.81 -0.20 10.08 Average
11 15.146 40.93 -19.07 60.00 29.91 -0.19 11.21 gP
12 # 15.146 34.93 -15.07 50.00 23.91 —0.19 11.21 Average
Sporton International Inc.(Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
goLevel (dBuv)
70.0
0.0 | 15C RSS247-QP
50.0 | 15C RSS247-AVG
4 bl
40,04 IRt ;
30.0 § , 1p—1p
20.0
10.0
V5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-N 2024 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuv dE ~ dBuV  dBuv B B
1 0.197 37.34 -26.42 63.76 26.80 0.13 10.41 QP
2 0.197 25.64 -28.12 53.76 15.10 0.13 10.41 Average
3 0.323 36.79 -22.83 59.62 26.59 -0.12 10.32 QP
4 0.323 25.79 -23.83 49.862 15.50 -0.12 10.32 Average
5 0.435 39.72 -17.43 57.15 20.60 -0.14 10.26 QP
6 0.435 20.02 -18.13 47.15 18.90 -0.14 10.26 Average
7 0.505 39.47 -16.53 56.00 20.40 -0.15 10.22 QF
g 0.505 26.87 -19.13 46.00 16.80 -0.15 10.22 Average
9 1.172 38.60 -17.40 56.00 28.69 -0.18 10.09 QP
10 1.172 28,20 -17.80 46.00 18.29 -0.18 10.09 Average
11 %  1.426 40.10 -15.90 56.00 30.21 -0.19 10.08 QF
12 1,426 2810 -17.90 46.00 18.21 -0.19 10.08 Average

Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)

Sporton International Inc.(Kunshan) Page Number : B2 of B2
TEL : +86-512-57900158
FCC ID: 2AFZZRA29G



seanron cas. FCC RF Test Report Report No. : FR471506C

Appendix C. Radiated Spurious Emission Test Data

i e Jake zhou Relative Humidity : 52~56%
Temperature : 22~25C

Radiated Spurious Emission Test Modes
Mode (BMaSS) Antenna Modulation Channel Frequency gg:: RU Remark
Mode 1 2400-2483.5 6 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 6 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 6 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 6 802.11g 01 2412 6Mbps - -
Mode 5 2400-2483.5 6 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 6 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 6 802.11ax HE20 01 2412 MCSO0 Full -
Mode 8 2400-2483.5 6 802.11ax HE20 06 2437 MCSO0 Full -
Mode 9 2400-2483.5 6 802.11ax HE20 11 2462 MCSO0 Full -

Mode 10  2400-2483.5 6 802.11ax HE20 01 2412 MCSO0 RU26/0 -

Mode 11  2400-2483.5 6 802.11ax HE20 01 2412 MCSO0 RU52/37 -

Mode 12  2400-2483.5 6 802.11ax HE20 01 2412 MCSO0 RU106/53 -

Mode 13  2400-2483.5 6 802.11ax HE20 11 2462 MCSO0 RU26/8 -

Mode 14  2400-2483.5 6 802.11ax HE20 11 2462 MCSO0 RU52/40 -

Mode 15  2400-2483.5 6 802.11ax HE20 11 2462 MCSO0 RU106/54 -

Mode 16 = 2400-2483.5 6 802.11b 02 2417 1Mbps -

Mode 17  2400-2483.5 6 802.11b 10 2457 1Mbps -

Mode 18  2400-2483.5 6 802.11b 09 2452 1Mbps -

Mode 19  2400-2483.5 6 802.11b 08 2447 1Mbps -

Mode 20  2400-2483.5 6 802.11n HT20 01 2412 MCSO0 -

Mode 21  2400-2483.5 6 802.11n HT20 06 2437 MCSO0 -

Mode 22  2400-2483.5 6 802.11n HT20 11 2462 MCSO0 -

2400-2483.5 6 802.11ax HE20 01 2412 MCSO0 Full
Mode 23 .
LTE Band 48 Link (BW=20MHz)
Sporton International Inc. (Kunshan) Page Number : Clof C61
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Summary of each worse mode

Mode Modulation Ch. (llzvrlquz) (dléi(/e)lm) (dléhn\]/'/tm) M(a(xjrg)ln Pol. ':\(\elzk Result Remark
1 802.11b 01 2389.95 37.66 54.00 -16.34 H AVERAGE Pass Band Edge
1 802.11b 01 4824.00 50.76 54.00 -3.24 H AVERAGE Pass Harmonic
2 802.11b 06 - - - - - - - Band Edge
2 802.11b 06  4874.00 50.78 54.00 -3.22 H AVERAGE Pass Harmonic
3 802.11b 11 2488.72 38.52 54.00 -15.48 H AVERAGE Pass Band Edge
3 802.11b 11 4924.00 50.16 54.00 -3.84 H AVERAGE Pass Harmonic
4 802.11g 01 2389.95 50.92 54.00 -3.08 H AVERAGE Pass Band Edge
4 802.11g 01 4824.00 42.64 54.00 -11.36 H AVERAGE Pass Harmonic
5 802.11g 06 - - - - - - - Band Edge
5 802.11g 06  4874.00 42.84 74.00 -31.16 H PEAK Pass Harmonic
6 802.11g 11 2483.50 49.77 54.00 -4.23 H AVERAGE Pass Band Edge
6 802.11g 11 4924.00 41.18 54.00 -12.82 H AVERAGE Pass Harmonic
7 802.11ax HE20 01 2389.95 50.96 54.00 -3.04 H AVERAGE Pass Band Edge
7 802.11ax HE20 01  4824.00 42.66 74.00 -31.34 H PEAK Pass Harmonic
8 802.11ax HE20 06 - - - - - - - Band Edge
8 802.11ax HE20 06  7311.00 42.04 74.00 -31.96 H PEAK Pass Harmonic
9 802.11ax HE20 11  2483.50 50.93 54.00 -3.07 H AVERAGE Pass Band Edge
9 802.11ax HE20 11 = 4924.00 38.77 54.00 -15.23 H AVERAGE Pass Harmonic
10 802.11ax HE20 01 2389.95 37.19 54.00 -16.81 H AVERAGE Pass Band Edge
10 802.11ax HE20 01 - - - - - - - Harmonic
11 802.11ax HE20 01 2389.95 38.03 54.00 -15.97 H AVERAGE Pass Band Edge
11 802.11ax HE20 01 - - - - - - - Harmonic
12 802.11ax HE20 01 2389.95 39.92 54.00 -14.08 H AVERAGE Pass Band Edge
12 802.11ax HE20 01 - - - - - - - Harmonic
13 802.11ax HE20 11  2483.68 38.21 54.00 -15.79 H AVERAGE Pass Band Edge
13 802.11ax HE20 11 - - - - - - - Harmonic
14 802.11ax HE20 11  2483.50 39.56 54.00 -14.44 H AVERAGE Pass Band Edge
14 802.11ax HE20 11 - - - - - - - Harmonic
15 802.11ax HE20 11  2483.50 40.06 54.00 -13.94 V  AVERAGE Pass Band Edge
15 802.11ax HE20 11 - - - - - - - Harmonic
16 802.11b 02 2389.95 37.73 54.00 -16.27 H AVERAGE Pass Band Edge
16 802.11b 02 4834.00 50.55 54.00 -3.45 H AVERAGE Pass Harmonic
17 802.11b 10 2483.68 38.99 54.00 -15.01 H AVERAGE Pass Band Edge
17 802.11b 10 4914.00 50.58 54.00 -3.42 H AVERAGE Pass Harmonic
18 802.11b 09 2483.50 38.67 54.00 -15.33 H AVERAGE Pass Band Edge
18 802.11b 09  4904.00 50.98 54.00 -3.02 H AVERAGE Pass Harmonic
19 802.11b 08 2483.50 38.88 54.00 -15.12 H AVERAGE Pass Band Edge
19 802.11b 08 4894.00 50.74 54.00 -3.26 H AVERAGE Pass Harmonic
20 802.11n HT20 01 2389.82 48.65 54.00 -5.35 H AVERAGE Pass Band Edge
20 802.11n HT20 01 4824.00 38.42 54.00 -15.58 H AVERAGE Pass Harmonic
21 802.11n HT20 06 - - - - - - - Band Edge
21 802.11n HT20 06  4874.00 45.47 74.00 -28.53 H PEAK Pass Harmonic
22 802.11n HT20 11 2483.50 50.58 54.00 -3.42 H AVERAGE Pass Band Edge
22 802.11n HT20 11 7386.00 42.13 74.00 -31.87 H PEAK Pass Harmonic
23 802.11ax HE20 01 2389.95 50.81 54.00 -3.19 H AVERAGE Pass Band Edge
23 802.11ax HE20 01  4824.00 45.47 74.00 -28.53 H PEAK Pass Harmonic

Sporton International Inc. (Kunshan) Page Number : C2 of C61

TEL : +86-512-57900158
FCC ID: 2AFZZRA29G




ssamranas. FCC RF Test Report Report No. : FR471506C
1
Mode Band Edge
2400-2483.5_802.11b_CHO1_2412MHz
ANT 6
Pol. Horizontal Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
1
95 95
fhd FOPHRT IR s FCPRTIR
5.0 5.
1
Ll L i ity 4B.BM o
Peak
15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 34978 49.30 74.00 -24.68 4134 3135 .10 36.87 600 24 L1 PEA 1 241000 104,59 -----v ---o- 9.28 3% 7.1 .86 600 24 311 PEA
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
1
95 95
N B3
5.0 L]
FCCPRRTA5C AVG) FCC PARTA5C (AVG)
s \“""L\ﬂ s
1
Av
9 15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 37.66 54.00 -16.3 29.53 3L.B3 7.16 36.80 6.00 204 311 AVERAGE 1 2410.00 108,35 ------ -=---- 92.06 3% 7.0 .86 6.00 24 311 AVERAGE
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1
Mode Band Edge
2400-2483.5_802.11b_CHO1_2412MHz
ANT 6
Pol. Vertical Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
1
95 95
fhd FOPHRTIR s FCPRTIR
5.0 5.
! w
45.9_‘ i A 5 A 4B.BW
Peak
15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2386.05 49.35 74.00 -24.65 4113 3LB0 7.6 3686 600 311 46 PEA 1 41,00 102,73 ------ -=--- .44 3% 700 .86 600 311 46 PEAC
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
1
95 95
N B3
5.0 L]
FCCBARTA5C AVG) FCC PARTA5C (AVG)
[y \M‘-\_ [
Av !
9 15 35
163 163
I . 162, 2388, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 23895 37.19 3400 -16.71 19.16 3L.B3 7.6 36.86 6.00 311 46 AVERAGE 1 M0 9825 ------ - 8.0 3% .10 .86 600 311 46 AVERAGE
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Pol. Horizontal Vertical
mLeveI(dDu‘ﬂm] H:,Level(ml‘mn)
1024 1024
074 78
FCC PART 150 FCC PARTHEC
731 &Y
9 FCCPARTISCAVG) i3 FCCPART 5L 445
a9 ‘ WWW
Peak a wwmww
03
Avg n
148
14
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) 000 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos .
Freq Level  Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp A APos  Thas
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m deg -
1 42400 5304 7080 -20.76 L3 3405 1029 6345 008 153 24PN iz dB/mdbv/m B B B B B B o deg
143400 5076 5408 3.2 69.%0 3405 10.19 6345 0.0 123 244 DVERAGE 1 430400 45.07 74.80 -18.93 64201 3485 10.19 6348 0.0 - - PEAC
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Pol. Horizontal Vertical
mLmi(dBu‘ﬂm) mLevel(lel‘lHn)
1024 1024
878 074
FCC PART 15C FCC PARTA5C
41 71
i3 FCCPART 1L TAVG) 2k FCCPARTIACIAVS)
a9 : @ 1 Wwwm
Peak -
2. w3
Av
g 14§
141
3000 6000, 9000 12000. 15000. 18000
Frequency (MHz) 3000 6000, 9000, 12000, 15000, 18000
Freaquency (MH)
Linit Read  Ant Cable Preamp  Aux  APos  TPos B
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Real  Ant Cable Preamp  Au APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m 0B BV dBm B B A8 m deg -
1 457400 5058 74.80 -21.42 TL77 33.95 10.34 6348 0.0 100 237 PENC Mz dBul/n dBV/m @B dBW B A3 B 0B o dg
1 457400 5078 54.80 -3.22 69.97 3399 10.34 6348 .00 109 237 AVERAGE 1 457408 43.13 74.80 -30.77 6242 33.95 10.34 6348 @@ - - PEAK
3 O7AL00 4198 7400 -32.00 57.27 35.60 1278 6367 0.0 .- -- PEAK 1 TAL0E 42,30 7400 -3L6B 57.61 35.60 1.7 6367 0.0 .- - PEAC
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Band Edge

2400-2483.5_802.11b_CH11_2462MHz

Mode
ANT
Pol. Horizontal
11nLe\leI(dBuVJm)
1138
95
e FECPRT 1
5.0
1
448 Bttt
Peak
15
163
24 M5 U, 2476, 2488, 500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
Mo BWR B B Bk & 6 B o dy
1 248931 51.B4 74.00 -20.16 43.09 3126 7.4 3685 600 101 BLPEA
11nLe\leI(dBuVJm)
1138
95
N
5.0
FCC PART A5C AVG)
4BI9NJ\A'/ \N‘\‘k\_
1
Av —_—
9 15
163
24 M5l U, 2476, 2488, 500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

B dw dBm B B B oo deg
1 248870 38.52 4.00 -15.48 2978 32.35 7.34 36.89 6.60 101 81 AVERAGE

Fundamental
11"Le\ieI(dBuVJm)
1138
1
95
i LRI
5.
4B.BWWMWW Mg v
35
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MEaBWE B BN & & & & a dy
1 2462.00 104,98 ------ ----- 9.3 3L16 7.0 3.8 600 101 BLPEA
11"Le\ieI(dBuVJm)
1138
1
95
B3
L]
FCC PARTA5C (AVG)
48
MWJWJ e
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

1 2462.00 10878 ------ - 211 .15 7.9 3.8 6.0 10

6 b dBfm B B B o deg
BL AVERAGE

Sporton International Inc. (Kunshan)
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Band Edge

2400-2483.5_802.11b_CH11_2462MHz

Mode
ANT
Pol. Vertical
11nLe\leI(dBuVJm)
113§
95
fhd FOPHRTIRC
[
1
44 b
Peak
15
163
2440 52 s, 216, 2488, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy
1 49124 50.74 74.00 -13.26 4199 32.26 7.34 36.85 6.0 302 M4 PEA
11nLe\leI(dBuVJm)
113§
95
i3
[
FCCPART 15C (AVG)
=
1
Av
g 15
163
2440 U5 d, 216, 2488, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

B dw dBm B B B oo deg
1 2483.50 38.39 54.00 -15.61 29.68 32.33 7.3 36.89 6.00 302 44 AVERAGE

Fundamental
11"Le\ieI(dBuVJm)
1138
1
95
i EES
5.
35
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MEaBWE B BN & & & & a dy
1 246,00 103.17 ------ === 9.5 316 7.0 .80 600 M1 44 PEK
11"Le\ieI(dBuVJm)
1138
1
95
B3
L]
FCC PARTA5C (AVG)
48
MW/_,_._.W_J ]
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

1 2462.00 99.03 ------ - 9%.44 3215 7.9 36.85 6.00 W

6 b dBfm B B B o deg
44 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
mLeveI(dBuVlm] mLevel(leNHn)
1024 1024
878 074
FCC PART 15C FCC PARTA5C
41 71
3 FCL PART 1L (V) ik FCCPARTIACIAVS)
13 1 ‘ 5 ! 7 ngmﬂ
Peak MWWM
2. w3
Av
9 14§
141
3000 6000, 9000 12000. 15000. 18000
Frequency (MHz) 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos B
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Real  Ant Cable Preamp  Au APos Thos
- Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m 0B BV dBm B B A8 m deg -
1 494.00 5037 74.80 -21.63 7153 33.92 10.40 6348 0.00 105 246 PEAK Mz dBul/n dBV/m @B dBW B A3 B 0B o dg
1 452400 0.0 54.80 -3.84 69.32 33.92 10.40 63.48 .00 105 246 AVERAGE 1 4524.08 44.91 74.80 -29.89 64.87 33.92 10.48 63.48 Q.08 - -- PEAC
3 7366.0e 4229 74.8 -31.71 97.53 30.60 12.88 €372 @@ - -- PEAK 173600 43.16 74.00 3034 5540 35.60 1288 672 0.0 .- - PEAC
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4
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT 6
Pol. Horizontal Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138 1
95 95
B , A TED B3 FELPART ¢
5.0 NVM 5.
488 e 48
Peak
15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 6.0 74.00 -5.98 39.89 3L.B3 7.6 .86 6.00 2 310 PEAC 1 241000 108.43 ------ ------ 100.12 3% 7.0 .86 6.00 M5 310 PEAC
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
1
95 95
N B3
5.0 L]
| FCC PART AS6(AVG) FCC PARTA5C (AVG)
Av
9 15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 5.9 34.00 -3.08 4079 3LB3 7.1 3686 6.00 23 310 AVERAGE 1 M0 920 ----en ooeee 99.90 319 7.1 .86 6.00 M3 310 AVERAGE
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4
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT 6
Pol. Vertical Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138 ;
95 95
fhd RGRIRT I s FCPRTIR
B0 ! B
44 T S T o MM 4”WMWMWMWMMMW
Peak
15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.80 6298 74.00 1102 34.85 3LB3 7.6 6.6 600 314 49 PEAC 1 241,00 106,09 ------ ------ 97.78 3% 7.1 .86 600 314 49 PEAC
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
ik ik 7
N B3
5.0 L]
FCC PART 8L, (AVG) FCC PARTA5C (AVG)
) \ 48.8\‘”\/”—”“/)
Av
9 15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 47.62 54.00 -6.38 39.49 3LB3 7.6 3686 6.00 314 49 AVERAGE 1 M0 9%.67 ------ - B.36 319 7.0 .86 600 314 49 AVERAGE
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Pol. Horizontal Vertical
mLeveI(dDu‘ﬂm) mLevel(nBqu)
1024 1024
074 78
FCC PART 150 FCC PARTHEC
731
13
95 FOC PART1SC AV 55 FECPARTISC ]
gy
4” ra—_ L !
Peak - & WWW“W
23
Avg n
145
14
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) 000 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos .
Freq Level  Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp A APos  Thas
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m deg -
1432400 5441 7080 -19.59 7355 3405 1029 6345 008 1M 24 PEAK iz dB/mdbv/m B B B B B B o deg
1432400 42,64 54.08 -1136 6177 3405 10.30 6345 0.0 1M 244 DVERAGE 1 432400 4437 74.80 -19.63 63.51 34.85 10.19 6345 0.0 - - PEAC
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Pol. Horizontal Vertical
117Leve|(dﬂu‘ﬂm) mLevel(leMm)
1024 1024
074 074
FCCPART15C FCCPART15C
1 1
95 FOC PART 15C AV 3 FCC PART 15C AV
| Wﬁw‘w 88—t mmwww
Peak e~y
03 03
Avg
146 14
3000 000, 9000, 12000 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Meddm BN B BN B & & & o Medln BN B BN B & B & a tg
1 437408 42.84 74.88 -31.16 62.83 33.95 1034 6348 0.8 - - PEAC 1 437408 39.57 74.80 -34.13 50.86 33.95 10.34 6343 0.0 - - PEAC
1 73L0e 4055 74.00 -31.45 57.84 35.60 1078 63.67 0.0 - -- PEAK v 73100 4158 74.00 -32.42 S6.87 35.60 178 63.67 0.0 - -- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZRA29G

Page Number : C13 of C61



srorronas. FCC RF Test Report

Report No. : FR471506C

Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138 1
95 95
B - [ FECPART 5t B3 FELPART G
T "
5.0 WWM 5.
448 48
Peak
15 35
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 4874 6798 74.00 -6.00 .17 3.3 7.3 .85 600 100 BLPEA 1 2462.00 11,15 ------ === 1157 3L14 7.9 3685 600 100 BLPEA
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
1
95 95
N B3
5.0 L]
. FCC PART A5C AVG) FCC PARTA5C (AVG)
[y : 4a.auvf/—.J
Av
9 15 35
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 M350 49.77 5400 4.3 4106 3L13 7.3 3680 600 100 BL AVERAGE 1 2462.00 108.96 ------ ------ 947 315 7.9 .85 600 100 BL AVERAGE
Sporton International Inc. (Kunshan) Page Number : Cl4 of C61

TEL : +86-512-57900158
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srorronas. FCC RF Test Report

Report No. : FR471506C

Mode

Band Edge

2400-2483.5_802.11g_CH11_2462MHz

ANT
Pol. Vertical
11nLe\leI(dBuVJm)
1138
95
W FECPRT 1
fiWﬂWV 1
5.0
Il WMM
Peak
15
163
24 M5l U, 2476, 2488, 500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
Mo BWR B B Bk & 6 B o dy
1 483.68 6674 74.00 -7.20 3B.03 3L13 7.3 .80 600 33 46 PEA
11nLe\leI(dBuVJm)
1138
95
N
5.0
. FCC PART A5C AVG)
iy !
Av
9 15
163
24 M5 U, 2476, 2488, 500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

B dw dBm B B B oo deg
1 248350 49.53 4.00 -4.47 40.82 2.3 7.3 36.89 6.00 303 46 AVERAGE

Fundamental

11"Le\ieI(dBuVJm)

1138 1

95

s FCPRTIR

5.

48

L T

35

163

1o 1400, 1800, 200. 2600, 3000

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MEaBWE B BN & & & & a dy
1 2462.00 107,25 ------ - 9.64 3216 7.38 36.85 6.00 303 46 PEAK
11"Le\ieI(dBuVJm)
1138
1

95

B3

L]

FCC PARTA5C (AVG)

45.8\‘~\/_’J_,_‘IJ
5

163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MoEd & BN B B & & o
1 246000 97,92 ------ ----- B.33 3L15 7.9 3685 600 303 46 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZRA29G

Page Number

: C15 of C61



searran cas. FCC RF Test Report Report No. : FR471506C

Pol. Horizontal Vertical
mLmi(dBu‘ﬂm) mLevel(lel‘lHn)
1024 1024
878 074
FCC PART 15C FCC PARTA5C
41 71
55 ; FCCPART15CTAVE)| 585 FCCPART15CTAVG)
a9 - W MWW " | o
Peak ‘“ WWW‘%W
2. w3
Av
9 14§
141
3000 6000, 9000 12000. 15000. 18000
Frequency (MHz) 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos B
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Real  Ant Cable Preamp Ao APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m 0B BV dBm B B A8 m deg -
1 44.00 5113 74.80 -20.82 70.34 33.92 10.40 6308 0.00 14 246 PENC Mz dBul/n dBV/m @B dBW B A3 B 0B o dg
1 4524.00 4118 54.80 -12.82 60.3% 33.92 10.40 63.48 .00 104 246 AVERAGE 1 4%4.08 42.62 74.80 -31.38 6L.78 33.92 10.48 63.48 Q.08 - -- PEAC
3 736.00 4170 74.00 -32.30 56.94 35.60 1288 6372 0.0 .- -- PEAK 173600 42.00 7400 3200 7.4 35.60 1288 6372 Q.00 - --PEAC
Sporton International Inc. (Kunshan) Page Number : C16 of C61

TEL : +86-512-57900158
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srorronas. FCC RF Test Report

Report No. : FR471506C

7
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full _2412MHz
ANT 6
Pol. Horizontal Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138 1
95 95
B ; FAGBART ¢ B3 FELPART ¢
-‘ T bl
5.0 w W 5.
L ey i T—— 48
Peak
15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.69 67.73 74.00 6.7 9.60 3L.B3 7.6 3686 6.00 24 311 PEA 1 241000 108.47 ------ === 100.06 319 7.0 .86 6.00 24 311 PEAC
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
1
95 95
N B3
5.0 L]
| FCLC PART T56.AVG) FCC PARTA5C (AVG)
[y 45.8\%/#_"—/}
Av
9 15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 50.96 34.00 -3.04 4083 3L.B3 7.6 3686 6.00 204 311 AVERAGE 1 4.0 %90 ------ - B8.59 319 7.0 .86 6.00 24 311 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C17 of C61

TEL : +86-512-57900158
FCC ID: 2AFZZRA29G



ssamranas. FCC RF Test Report Report No. : FR471506C
7
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full _2412MHz
ANT 6
Pol. Vertical Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
1
95 95
B LD B3 FELPART G
i50 ! W 50
488 TR TR et | ooy Ko 488
Peak
15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.80 o431 74.00 -0.69 36.08 3L.B3 7.6 3686 600 311 47 PEK 1 241000 105,28 ------ -=---- 97.02 3193 7.9 .86 600 311 47 PEK
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
95 95 4
N B3
5.0 L]
FCCPART5C AVG) FCC PARTA5C (AVG)
[y ) 4&.8M"\/-J
Av
9 15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 43.35 5400 -5.65 40.00 3L.B3 7.6 6.6 600 311 47 AVERAGE 1 M0 9478 ----nv -oeee B.43 319 .10 .86 600 312 47 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C18 of C61

TEL : +86-512-57900158
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searran cas. FCC RF Test Report Report No. : FR471506C

Pol. Horizontal Vertical
mLeveI(d&J‘ﬂm) mLevel(mNPm)
1024 1024
ir8 Lt
FCCPART 15C FCCPART15C
£ &4
55 FCC PART 15C (AVG) 53 FCC PART 15C (V)
1
Peak 439 MWWWM 8 WWMMW
Avg n3 ik
14§ 14
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (lHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 &y MdnBN B BN B & B & o &g
1 43400 4266 74.00 -31.34 6L.B0 34.05 10.9 6345 000 - - PEMC 1 4400 4117 7400 -32.33 6031 34.05 10.9 6345 000 - - PEMC
Sporton International Inc. (Kunshan) Page Number : C19 of C61

TEL : +86-512-57900158
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searran cas. FCC RF Test Report Report No. : FR471506C

Pol. Horizontal Vertical

117Level(dﬂu‘ﬂm] mLevel(leNHn)

1024 1024

074 074

FCCPART15C FCCPART15C

1 1

95 FOC PART 15C AV 3 FCC PART 15C AV

ag AN A I 4 WWWW
Peak [

03 03
Avg

146 14

3000 000, 9000, 12000 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Meddm BN B BN B & & & o Medln BN B BN B & B & a tg
T 437408 4175 74.88 -32.25 60.94 33.95 1034 6343 8.8 - - PEAC 1 437408 40.07 74.80 -33.93 59.26 33.95 1034 6343 0.8 - -- PEAC
1 7iLee 4204 7480 -31.96 5733 35.60 178 63.67 0.0 - -- PEAK v 73100 4161 74.80 -32.39 6.9 35.60 12.78 63.67 0.0 - -- PEAK
Sporton International Inc. (Kunshan) Page Number : C20 of C61

TEL : +86-512-57900158
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srorronas. FCC RF Test Report

Report No. : FR471506C

Mode Band Edge
2400-2483.5_802.11ax HE20 CH11_Full 2462MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138 1
95 95
B N FECPART 5t B3 FELPART G
i T
EiS.t]WMMMWuw 5.
448 48
- ttp
Peak
15 35
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 485.84 6319 74.00 571 3.7 3LM 7.3 .85 600 101 BAPEAC 1 2462.00 108.26 ------ ------ 9.6 316 7.0 6.8 600 101 BAPEAK
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
1
95 95
N B3
5.0 L]
4 FCC PART A5C AVG) FCC PARTA5C (AVG)
[y m‘w/_/___J
Av
9 15 35
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48350 5093 34.00 -3.07 .10 3L13 7.3 3.8 600 101 BD AVERAGE 1 246200 98.05 ------ ----- 8.4 3116 7.0 3685 600 101 BR AVERAGE
Sporton International Inc. (Kunshan) Page Number : C21 of C61
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srorronas. FCC RF Test Report

Report No. : FR471506C

Mode Band Edge
2400-2483.5_802.11ax HE20 CH11_Full 2462MHz
ANT
Pol. Vertical Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138 i
95 95
fhd . WK s FCPRTIR
st WW% B0
Peak
15 35
163 163
24 M5l U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 .68 785 74.00 -3.75 6134 3L13 7.3 .80 600 3 M PEK 1 2462.00 106,68 ------ ------ 904 318 731 .80 600 31 M4 PEK
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
s s *
N B3
5.0 L]
4| FCCPARTA5C (AV) FCC PARTA5C (AVG)
[y 4a.am//—J
Av
9 15 35
163 163
24 M5l U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 483,00 50.69 34.00 -3.31 4197 LM 7.3 .85 600 3 44 AVERAGE 1 246200 9.86 ------ ------ 8.4 3116 7.0 3680 600 302 44 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C22 of C61

TEL : +86-512-57900158
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searran cas. FCC RF Test Report Report No. : FR471506C

Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm] ”:,Levelldﬂll‘mn)
1024 1024
LK 4
FCC PART 15C FCC PARTA5C
A5 1
i3 . FCCPART 1L TAVG) 2k FCCPARTIACIAVS)
li WW TR
9 WW " . i
Peak Mk I
13 0
Av
9 145
14
000 000, 9000, 12000, 15000, 18000
Frequency (MHz) 3000 6000, 9000, 12000, 15000, 18000
Freaquency (MH)
Linit Read  Ant Cable Preamp  Aux  APos  TPos B
Freg level Line Margin Level Factor Loss Factor Factor Remark Linit Read At Cable Preamp Aux Mfos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m 0B BV dBm B B A8 m deg -
1 434.00 49.93 74.80 -24.07 £9.09 33.92 10.40 6303 0.00 101 244 PENC Mz dBul/n dBV/m @B dBW B A3 B 0B o dg
1452400 38.77 54.80 -15.13 97.93 33.92 10.40 63.48 .00 101 244 AVERAGE 1 45408 4115 74.80 -32.75 60.41 33.92 10.48 6348 Q.08 - -- PEAC
3 7366.00 4220 74.80 -31.80 57.44 35.60 12.88 6372 0.00 - -- PEAK 1 7306.00 4184 74.00 -32.16 57.08 35.60 12.88 372 0.0 - - PEAK
Sporton International Inc. (Kunshan) Page Number : C23 of C61

TEL : +86-512-57900158
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10
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_ RU26/0_2412MHz
ANT 6
Pol. Horizontal Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
113§ 113§ i
95 95
fhd FOPHRT IR s FCPRTIR
[ Al
1 WWM
LN e o 4B.BWWWMWMW v
Peak
15 35
163 163
1 3. 21362, 288, 414, 440 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Meddndis B B & B B B a iy MeBdndie B BY & & B B a iy
1 138423 49.34 74.00 -24.66 41.26 3179 7.15 36.86 6.0 305 369 PEAK 1 2412.00 107,16 ------ - 991 392 7.19 36.86 6.00 305 309 PEAK
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
113§ 113§
95 95 1
i3 i3
[ Al
FCC PART 15C (AVG) FCCPART 15C (AVG)
[y \L__ MWJ/_/___J
Av !
g 15 35
163 163
1 3. 21362, 288, 414, 440 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Meddndis B B & B B B a iy MeBdndie B BY & & B B a iy
1 1389.% 37.19 54.00 -16.81 20.86 31.83 7.16 36.86 6.60 305 389 AVERAGE 1 8100 97.43 ----n - 89.18 3192 7.19 36.86 6.00 305 309 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C24 of C61

TEL : +86-512-57900158
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ssamranas. FCC RF Test Report Report No. : FR471506C
10
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_ RU26/0_2412MHz
ANT 6
Pol. Vertical Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
1
95 95
fhd FEOPHRT IR s FCPRTIR
5.0 5.
1
T S N | 44 Kt ot
Peak
15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 L7570 49.53 74.00 -4.47 4134 3L72 714 .87 600 6L 45 PEAC 1 241,00 104,60 ------ ------ 9.3 352 709 .86 680 Bl 45 PEAC
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
s s 1
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
448 \ 48
Av 1 w/f-_J
9 15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.69 3697 34.00 -17.03 28.84 3L.B3 7.6 36.86 6.00 361 45 AVERAGE 1 4000 9558 ------ ----- 8.3 382 7.9 .86 680 361 45 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C25 of C61
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srorronas. FCC RF Test Report

Report No. : FR471506C

11
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_RU52/37_2412MHz
ANT 6
Pol. Horizontal Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138 1
95 95
B OPART IS B3 FELPART G
5.0 5.
| W
B st AR 488
Peak
15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.5 5.3 74.00 -23.77 4010 3L.B3 7.6 3686 6.00 306 308 PEAK 1 241000 107,85 ------ -=---- 99.60 3152 7.9 .86 6.00 306 308 PEAK
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C (AVG) FCC PARTA5C (AVG)
[y L 4a.aw/’~_J
1
Av
9 15 35
163 163
I . 162, 2388, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 38.03 34.00-15.07 19.99 3L.B3 7.6 36.86 6.00 306 308 AVERAGE 1 MW 9730 ----es ooes B.07 3152 7.9 .86 6.00 306 300 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C26 of C61
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srorronas. FCC RF Test Report

Report No. : FR471506C

11
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_RU52/37_2412MHz
ANT 6
Pol. Vertical Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138 i
95 95
fhd FOPRTIR s FCPRTIR
5.0 5.
1
488 LR ro il A A 488 ot it el
Peak
15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2319.63 5611 74.00 -23.89 4050 3L41 7.07 3687 600 361 46 PEAC 1 4100 107,20 ------ === 9.0 352 709 .86 680 361 46 PEAC
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
s s 1
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
[y L MLMJ//_____J
1
Av ]
9 15 35
163 163
I . 162, 2388, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 23899 37.73 3400 -16.7 19.60 3L.B3 7.6 36.86 6.00 36 46 AVERAGE 1 M0 9540 ----ms -oeee 8.7 38 .09 .86 600 362 46 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C27 of C61
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12
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_RU106/53 2412MHz
ANT 6
Pol. Horizontal Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138 1
95 95
fhd PRI s FCPRTIR
f
5.0 5.
; w
e R MBI A S S E Y 88
Peak
15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.5 54.32 74.00 -19.68 46.19 3L.B3 7.16 36.86 6.00 32 308 PEAK 1 410,00 109.49 ------ === 1112 3% 7.0 .86 6.00 302 308 PEAK
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
1
95 95
N B3
5.0 L]
FCCRART A5C AVG) FCC PARTA5C (AVG)
[y 1 i‘\ 4&.&\—/”/"/__J
Av \‘\v.——mw
9 15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 3990 34.00 -14.08 3179 3L.B3 7.6 36.86 6.00 302 308 AVERAGE 1 MW 9710 ----en oeeee B.87 3152 7.9 .86 6.00 302 300 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C28 of C61
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12
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_RU106/53 2412MHz
ANT 6
Pol. Vertical Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138 i
95 95
fhd TRES s RCPRTIR
5.0 5.
1
Lo g e e | P " T 4B'BMWMWWWWWWW W
Peak
15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.30 5.3 74.00-17.77 48.10 3L.B3 7.16 3686 6.00 361 45 PEAC 1 241000 106.28 ------ ------ 9.03 352 7.9 .86 600 361 45 PEAC
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
w5 w5 !
N B3
5.0 L]
FCCPART A5C (AVG) FCC PARTA5C (AVG)
[y \\ [
1
Av (D S R
9 15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 3899 34.00 -15.00 30.86 3L.B3 7.6 36.86 6.00 36 45 AVERAGE 1 MW 95,27 ------ -oo- B.02 3152 7.9 .86 600 361 45 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C29 of C61
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Report No. : FR471506C

Band Edge

2400-2483.5_802.11ax HE20_CH11_RU26/8_2462MHz

Mode
ANT
Pol. Horizontal
11nLe\leI(dBuVJm)
1138
95
e ] ORI
5.0
1
448 vl gl
Peak
15
163
24 M5 U, 2476, 2488, 500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
Mo BWR B B Bk & 6 B o dy
1 2485.% 5055 74.00 -23.45 4183 3LM 7.3 .80 600 28 L2 PEK
11nLe\leI(dBuVJm)
1138
95
N
5.0
FCC PART A5C AVG)
45.9/_/;{
1
Av
9 15
163
24 M5l U, 2476, 2488, 500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

B dw dBm B B B oo deg
1 2483.68 38.21 54.00 -15.79 29.59 32.33 7.3 36.89 6.60 285 312 AVERAGE

113§ 1
95

i3

i

i

1

Fundamental

11"Le\iel (dBuVim)

FCCPARTH5C

50

25
i3
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MoEd & BN B B & & o
26200 110,11 ----- ----- 147 3018 731 3685 600 3 32 PEA

 Level [BuVim)

1‘!
1138
1
95
B3
L]
FCC PARTA5C (AVG)
48
[ R
32.5\—»—VA-"*’_“_/J
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MEaBWE B BN & & & & a dy
1 246000 98.55 ------ ----- 8.0 318 731 3685 600 283 312 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZRA29G
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Report No. : FR471506C

Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU26/8_2462MHz
ANT
Pol. Vertical Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138 i
95 95
fhd FEOPHRT IR s FCPRTIR
5.0 ! 5.
1
488 488 MMMWW (R PRI R
Peak
15 35
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 249940 50.48 74.00 -23.50 4167 330 7.36 36.80 600 33 4B PEN 1 2462.00 106.24 ------ ------ 97.60 318 731 .85 600 330 48 PEAC
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
s s *
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
4&.9J [
1
Av ww—/_,’___/J [PPSR
9 15 35
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48361 37.64 34.00 -16.36 28.93 3L13 7.3 3680 600 339 4B AVERAGE 1 246000 9.29 ------ === B.65 3L18 731 3685 600 330 40 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C31 of C61
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Band Edge

2400-2483.5_802.11ax HE20_CH11_RU52/40_2462MHz

Mode
ANT
Pol. Horizontal
11nLe\leI(dBuVJm)
1138
95
e r ‘ FECPT 1t
5.0
1
448
Peak
15
163
24 M5 U, 2476, 2488, 500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
Mo BWR B B Bk & 6 B o dy
1 4835 5185 74.00 -20.15 43,13 3LM 7.3 .80 600 24 312 PEK
11nLe\leI(dBuVJm)
1138
95
N
5.0
FCC PART A5C (AVG)
mJ 1
Av
9 15
163
24 M5l U, 2476, 2488, 500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

B dw dBm B B B oo deg
1 2483.50 39.56 54.00 -14.44 30.85 2.3 7.3 36.89 6.00 204 312 AVERAGE

113§ 1
95

i3

i

i

1

Fundamental

11"Le\iel (dBuVim)

FCCPARTH5C

50

25
i3
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MoEd & BN B B & & o
246200 108.92 ------ ------ 100.28 318 731 .85 600 24 312 PEA

 Level [BuVim)

1‘!
1138
1
95
B3
L]
FCC PARTA5C (AVG)
48
32.5w/ﬂ_‘J
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MEaBWE B BN & & & & a dy
1 6000 9842 ------ - B9.78 318 731 3685 600 284 312 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZRA29G

Page Number : C32 of C61
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14
Mode Band Edge

2400-2483.5_802.11ax HE20_CH11_RU52/40_2462MHz

ANT 6
Pol. Vertical Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
113§ 113§ i
95 95
fhd FEOPHRT IR s RCPRTIR
[ Al
1
488 " TS N 44 WWWMMM bttt
Peak
15 35
163 163
2440 52 s, 216, 2488, 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Meddndis B B & B B B a iy MeBdndie B BY & & B B a iy
1 248488 5121 74.00 -10.79 4.49 2.4 7.3 36.85 6.0 3@ 43 PEA 1 2462.00 107.06 ------ - 9%.42 .18 7.31 36.85 6.00 38 45 PEAK
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
113§ 113§
s s !
i3 i3
[ Al
FCCPART 15C (AVG) FCCPART 15C (AVG)
45.9J [
1 (N I
Av MJJ
g 15 35
163 163
2440 U5 d, 2416, 2488, 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Meddndis B B & B B B a iy MeBdndie B BY & & B B a iy
1 2483.50 33.45 54.00 -15.55 29.74 .33 7.3 36.89 6.00 338 49 AVERAGE 1 2460.00 96.49 ------ - B7.78 32.17 7.30 36.85 6.00 338 40 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C33 of C61
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Report No. : FR471506C

Band Edge

2400-2483.5_802.11ax HE20_CH11_RU106/54 2462MHz

Mode
ANT
Pol. Horizontal
11nLe\leI(dBuVJm)
1138
95
B ‘ FECPART 5t
1
5.0
1
448 ekl
Peak
15
163
24 M5l U, 2476, 2488, 500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
Mo BWR B B Bk & 6 B o dy
1 249711 5124 74.00 -20.76 4045 3L19 7.3 3685 600 100 347 PEAC
11nLe\leI(dBuVJm)
1138
95
N
5.0
FCC PART A5C AVG)
mj_ur’ 1
Av
9 15
163
24 M5l U, 2476, 2488, 500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2483.50 39.29 54.00 -14.71 30.58 32.33 7.3 36.89 6.00 108 347 AVERAGE

Fundamental
11"Le\ieI(dBuVJm)
1138 1
95
i EES
5.
448 bttt
35
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MEaBWE B BN & & & & a dy
1 2462.00 107,34 ------ ----- 98,73 3L16 7.0 .85 600 100 347 PEAK
11"Le\ieI(dBuVJm)
1138
5 *
B3
L]
FCC PARTA5C (AVG)
IR S
35
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MEaBWE B BN & & & & a dy
1 246200 9.36 ------ ------ 8.7 316 7.30 6.8 6.00 100 347 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZRA29G
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Report No. : FR471506C

Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU106/54_2462MHz
ANT
Pol. Vertical Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138 1
95 95
fhd . FOPHRTIRC s RCPRTIR
5.0 5.
1 w
448 48
Peak
15 35
163 163
24 M5l U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 4420 5184 7400 -20.16 43,12 3LM 7.3 .85 600 3 SLPEK 1 2462.00 106,10 ------ ------ 97.49 3L16 7.0 .85 600 31 SLPEA
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
s s 1
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
4”//MJ 1 [
. N EEEE i
9 15 35
163 163
24 M5l U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248350 40.06 54.00 -13.04 3133 3L13 7.3 3.8 600 30 51 AVERAGE 1 246000 95,64 ------ ----- B.00 318 731 3685 600 302 5L AVERAGE
Sporton International Inc. (Kunshan) Page Number : C35 of C61
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Band Edge

2400-2483.5_802.11b_CHO02_2417MHz

Mode
ANT
Pol. Horizontal
11nLe\leI(dBuVJm)
1138
95
e LRI
5.0
1
L P R e S R R e
Peak
15
163
I . 162, 238, M, M4
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
Mo BWR B B Bk & 6 B o dy
1 2389.5 50.35 74.00 -23.65 4.1 3L.B3 7.6 6.6 600 3 308 PEAK
11nLe\leI(dBuVJm)
1138
95
N
5.0
FCLC PARTH5C (AVG)
448
1
Av
9 15
163
I . 162, 238, M, M4
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 1389.9 37.73 %4.00 -16.27 29.60 31.83 7.6 36.86 6.60 307 38 AVERAGE

Fundamental
11"Le\ieI(dBuVJm)
1138
1
95
i EIES
5.
4B'BW S
35
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MEaBWE B BN & & & & a dy
1 2417.00 105,38 ------ -=---- 97.06 397 7.0 .86 600 307 308 PEAK
11"Le\ieI(dBuVJm)
1138
1
95
B3
L]
FCC PARTA5C (AVG)
48
32,5wf/_“_/}
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MEaBWE B BN & & & & a dy
1 2417.00 101,09 ------ -=---- .77 397 7.1 .86 600 307 300 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZRA29G

Page Number : C36 of C61
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16
Mode Band Edge
2400-2483.5_802.11b_CH02_2417MHz
ANT 6
Pol. Vertical Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
1
95 95
fhd FOPHRTIRC s FCPRTIR
5.0 5.
1
488 ik ” GG 48 MWWWM bt
Peak
15 35
163 163
I . 162, 2388, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2339.64 551 74.00 -23.49 4080 3148 7.8 3687 600 314 4B PEAC 1 2417.00 103.26 ------ ===~ 9.94 397 7.1 .86 600 314 48 PEAC
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART5C AVG) FCC PARTA5C (AVG)
[y M [
9 15 35
163 163
I . 162, 2388, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 37.33 5400 -16.67 9.0 3L.B3 7.6 36.86 6.00 314 4B AVERAGE 1 W00 99.83 -----v - 9.71 397 7.1 .86 600 314 48 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C37 of C61
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Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm] mL&VﬂWBﬂVﬂﬂ)
1024 1024
878 074
FCC PART 15C FCC PARTA5C
41 71
i3 FCCPART 1L TAVG) 2k FCCPARTIACIAVS)
i 3 1
19 " . NV APREPMITY. L st
Peak o
2. w3
Av
9 14§
141
3000 6000, 9000 12000. 15000. 18000
Frequency (MHz) 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos B
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Real  Ant Cable Preamp  Au APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m 0B BV dBm B B A8 m deg -
1 483400 5077 7480 -21.23 792 34.03 10.30 6348 0.0 112 243 PENK Mz dBul/n dBV/m @B dBW B A3 B 0B o dg
1 4534.00 50.5) 54.80 -3.45 69.78 34.03 10.30 6348 .00 112 243 AVERMGE 1 483408 44.41 74.80 -29.59 63.5 34.83 10.38 6348 @@ - -- PEAK
375100 42.80 74.00 -32.00 57.36 35.60 1268 6364 0.0 .- -- PEAK 178100 4248 7400 3152 ST 35.60 1268 6364 0.0 .- - PEAC
Sporton International Inc. (Kunshan) Page Number : C38 of C61
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Report No. : FR471506C

Band Edge

2400-2483.5_802.11b_CH10_2457MHz

Mode
ANT
Pol. Horizontal
11nLe\leI(dBuVJm)
1138
95
e FECPRT 1t
5.0
1
448
Peak
15
163
24 M5l U, 2476, 2488, 500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
Mo BWR B B Bk & 6 B o dy
1 248350 5054 74.00 -23.06 4.0 3LM 7.3 .80 600 141 313 PEK
11nLe\leI(dBuVJm)
1138
95
N
5.0
FCC PART A5C AVG)
iy J\/\/
1
Av
9 15
163
24 M5l U, 2476, 2488, 500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

B dw dBm B B B oo deg
1 2483.68 38.99 o4.00 -15.01 30.28 32.33 7.3 36.89 6.00 142 313 AVERAGE

Fundamental

11"Le\iel (dBuVim)

1038 1

s

3 FECPARTIC
B0

48'8M haprpirdetesipgpi it

35
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MEaBWE B BN & & & & a dy
1 2457.00 105,63 ------ ------ 97.08 312 7.8 .85 600 141 313 PEA
11"Le\ieI(dBuVJm)
1138
1
95
B3
L]
FCC PARTA5C (AVG)
4a.aw,,‘—_J
35
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MEaBWE B BN & & & & a dy
1 2457.00 101,26 ------ ------ .70 313 7.8 .85 600 142 313 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZRA29G

Page Number : C39 of C6
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srorronas. FCC RF Test Report

Report No. : FR471506C

Mode

Band Edge

2400-2483.5_802.11b_CH10_2457MHz

ANT

Pol. Vertical

11nLe\leI (dBuVIm)

113§

95

3 FECPARTIC

850

408 n el

Peak
125

163

2540 U52, 54, 276, 2488, 500
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

B dw dBm B B B oo deg
1 2489.14 50.20 74.00 -13.00 41.45 32.26 7.34 36.85 6.0 346 57 PEAK

+LEVEl ({BUVim)

Fundamental
11"Le\ieI(dBuVJm)
1138
1
95
s FCPRTIR
5.
4E.BWW
35
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MEaBWE B BN & & & & a dy
1 2457.00 103,10 ------ ------ 9.5 3L12 T8 .8D 600 M6 57 PEA

i 11"Le\ieI(dBuVJm)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
1
Av
9 15 35
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48350 3754 3400 -16.06 9.3 3L.13 7.3 3.8 600 346 57 AVERAGE 1 15700 98.67 ------ === 99.12 3L12 7.8 .82 600 M6 57 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C40 of C61
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Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm} ":,LMIWDINHH)
1024 1024
LK 4
FCC PART 15C FCC PARTA5C
731 1
3 FCLPART 1L (V) ik FCCPARTIACIAVS)
o ! ‘ M
Peak WWWWW
03 ”
Av
9 146
14
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos B
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Real  Ant Cable Preamp  Au APos Thos
- Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m 0B BV dBm B B A8 m deg -
1 4914.00 52.67 74.80 -21.33 L5 33.91 1039 63.48 0.00 100 243 PEAK Mz dowu/mdv/m 8 dBW dBm B dB oAb o deg
1490400 .58 5400 -3 G076 3391 1039 6348 0.00 10 243 AVERMGE 1491408 4204 7480 3196 6L 3391 1039 8348 0. - - PEA
3 OTIL0G 4260 7480 3L 575 3.0 1L.86 GRIL 0.00 - PEAK 1OTILOG DG4 A0 -336 SSB9 .60 186 GRL A - - PEN
Sporton International Inc. (Kunshan) Page Number : C41 of C61
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18
Mode Band Edge
2400-2483.5_802.11b_CH09_2452MHz
ANT 6
Pol. Horizontal Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138 ;
95 95
fhd FROPHRTIRC s FCPRTIR
5.0 5.
1
488 L 488 i le U
Peak
15 35
163 163
24 M5l U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248354 5105 74.00 2.9 4031 3L1 7.4 3680 600 140 D98 PEAC 1 2450.00 106,04 ------ ------ 97.50 3L12 .8 .86 600 140 298 PEAK
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
448 48.8—\*,v\/—’“_J
1
Av e NN
9 15 35
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48350 38.67 54.00-15.3 19.% 3L13 7.3 3.8 600 140 198 AVERAGE 1 2450.00 101,80 ------ ------ 93,08 LI 7.7 .86 600 140 298 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C42 of C61
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Band Edge

2400-2483.5_802.11b_CHO9_2452MHz

Mode
ANT
Pol. Vertical
11nLe\leI(dBuVJm)
1138
95
e FECPRT 1t
5.0
1
44 b toraniog
Peak
15
163
24 M5l U, 2476, 2488, 500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
Mo BWR B B Bk & 6 B o dy
1 248550 510G 74.00 -21.00 4036 LM 7.3 .80 600 M 57 PEK
11nLe\leI(dBuVJm)
1138
95
N
5.0
FCC PART A5C AVG)
" M
1
Av
9 15
163
24 M5l U, 2476, 2488, 500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2483.80 37.81 54.00 -16.19 20.89 2.4 7.3 36.85 6.00 345 57 AVERAGE

Fundamental
11"Le\ieI(dBuVJm)
1138
1
95
i EES
5.
4B.BWWW AR AT
35
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MEaBWE B BN & & & & a dy
1 2450.00 103,80 ------ ------ 9.8 LI 7.1 86 600 M 57 PEA
11"Le\ieI(dBuVJm)
1138
1
95
B3
L]
FCC PARTA5C (AVG)
48.8\‘_/-\/’/_‘\“_J
35
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MEaBWE B BN & & & & a dy
1 245000 99.49 -----v -oooee 9.97 LI 7.7 .86 600 M3 57 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZRA29G
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Pol. Horizontal Vertical
mLevei(dem) ”?Lmllml‘ﬂm)
1024 1024
LK 074
FCC PART 15C FCC PARTA5C
731 1
i3 FCCPART 1L TAVG) 2k FCCPARTIACIAVS)
o 3 it 1 WMMMW
Peak e~
13 0
Av
9 146
141
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) 3000 G000, 9000, 12000, 15000, 18000
Frequency (MH)
Linit Read  Ant Cable Preamp  Aux  APos  TPos B
Freg level Line Margin Level Factor Loss Factor Factor Remark Linit Read At Cable Preamp Aux Mfos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m 0B BV dBm B B A8 m deg -
1 404.00 5077 74.80 -21.13 7L98 33.99 10.37 6348 0.0 100 242 PEAK Mz dBul/n dBV/m @B dBW B A3 B 0B o dg
1 4%p4.0e 0.9 54.80 -3.82 7R.19 33.99 10.37 6348 .00 109 242 AVERAGE 1 4%94.08 42.36 74.80 -31.64 6157 33.98 10.37 6348 @@ - - PEAK
3073600 42,31 74.00 3169 57.57 35.60 1284 6370 0.0 .- -- PEAK 173600 4175 7400 325 S7.01 35.60 124 630 0.0 .- -- PEAC
Sporton International Inc. (Kunshan) Page Number : C44 of C61
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Pol. Horizontal Vertical
i Level (dBuVim| I Level(4BuVim)
14 113§
[k ik
" TR f TG
T |
Peak 0 G50
FCCPART15C (AVG) FCC PARTHACAVG)
Avg I m iy T w
o™ R R A G T TR St S
ik 1!
16 1
18000 19400, 20000, . 100, 2500 18000 10400, 10801, . 13600, 00
Frequency (W) Frequency (W)
Sporton International Inc. (Kunshan) Page Number : C45 of C61
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Pol. Horizontal Vertical
80" Level (dBuVim)
o FCC PART 15C FCC PART 15C
500 ‘ J
I
400 [ A,
6 5 [
300
5 At i b 2 3 4 Ny o
2 4 MWWW 2 VANJ Mr“ W e . ! WMW
200
WW‘" W
10.0) 1
QP
10.0) E]
30 100, 200, 300, 400, 500. 600, 700. 800, 900, 1000 30 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB an deg MHz dBuV/m dB dBuV/m  dBuwV  dB/m dB dB e deg
1p 31.94 20.89 -19.11 40.80 29.20 23.72 .76 32.79 -- --- Peak 1p 40.67 31.59 -8.41 48.80 44.58@ 19.85 @.88 32.84 --- --- Peak
2 99.14 20.13 -23.37 43.50 36.86 14.62 1.34 32.69 -- --- Peak 2 90.14 23.59 -19.91 43.50 40.32 14.62 1.34 32.68 .- --- Peak
3 147.37 20.51 -22.99 43.50 34.24 17.20 1.78 32.71 - --- Peak 3 152.22 23.86 -19.64 43.58 37.84 16.92 1.81 32.71 --- --- Peak
4 184.23 21.19 -22.31 43.58 37.23 14.71 1.99 32.74 - --- Peak 4 515.97 23.65 -22.35 46.00 29.63 24.84 3,15 33.17 .- --- Peak
5 560.59 24.71 -21.29 46.00 28.56 26.18 3.29 33.4 -- --- Peak 5 864.20 29.84 -16.96 46.00 27.89 29.33 4.33 32.51 .- --- Peak
6 983.51 31.76 -22.24 54.890 27.68 30.74 4.65 31.31 -- --- Peak 6 960.23 31.00 -23.00 54.00 26.94 31.81 4.61 31.56 --- --- Peak
Sporton International Inc. (Kunshan) Page Number : C46 of C61
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19
Mode Band Edge - L
2400-2483.5_802.11b_CH08_2447MHz
ANT 6
Pol. Horizontal Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138 i
95 95
B fi0 PARHS! B3 FELPART G
5.0 5.
i A AR i 45-3W T
Peak
15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 49.17 74.00 -4.73 4114 3LB3 7.6 3686 6.00 116 300 PEAC 1 2447.00 107,16 ------ -=---- 98.68 LG8 7.6 .86 6.00 116 300 PEAK
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
1
95 95
N B3
5.0 L]
FCC PARTA5C (AVG) FCC PARTA5C (AVG)
448 4B.BM/_“_J
Av 1
9 15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.5 37.13 3400 -16.77 19.10 3L.B3 7.6 36.86 6.00 116 300 AVERAGE 1 247,00 102,71 ------ === 9.3 LB 7.6 .86 6.00 116 300 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZRA29G
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Pol. Horizontal Fundamental
1HL&W!I(tll!ll\l'lln)
1138
5
e ROPRT 1
850 \
v
a8 W . " 1 e
Peak Blank
5
16
0 Ui, ed, 6. 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
M BN B BN Bk & B & a g
1 243470 5054 74.00 -23.40 4182 3LM 7.3 3685 600 116 300 PEAC
1HL&W!I(tll!ll\l'lln)
1138
5 /f
03
850 \
\ FCC PART 15C [AVE)
88 |
— 1
Avg | Blank
5
16
0 Ui, ed, 6. 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
M BN B BN Bk & B & a g
1 48350 3888 54.00-15.12 30.17 3L.13 7.3 3.8 600 116 300 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZRA29G
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Mode Band Edge - L

2400-2483.5_802.11b_CHO8_2447MHz

ANT
Pol. Vertical
11nLe\leI(dBuVJm)
1138
95
e RGP
5.0
Peak
15
163
I . 162, 2388, M, M4
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
Mo BWR B B Bk & 6 B o dy
1 2347.% 49.06 74.00 -24.04 4129 3134 .10 .87 600 W 57 PEK
11nLe\leI(dBuVJm)
1138
95
N
5.0
FCC PART A5C (VG
iy NIN\K
Av !
9 15
163
I . 162, 238, M, M4
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2389.56 36.82 54.00 -17.18 28.69 31.83 7.16 36.86 6.60 347 57 AVERAGE

Fundamental
11"Le\ieI(dBuVJm)
1138
1
95
i LRI
5.
483 Mgttt
35
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MEaBWE B BN & & & & a dy
1 2447.00 104,63 ------ -=--- 9.13 LG8 7.6 .86 600 W 57 PEA
11"Le\ieI(dBuVJm)
1138
1
95
B3
L]
FCC PARTA5C (AVG)
48.8—\—‘_\,/,_—_/)
35
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MEaBWE B BN & & & & a dy
1 2447.00 108,16 ------ ------ 9l.68 LG8 7.6 .86 600 3 57 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZRA29G
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Pol. Vertical Fundamental
1HL&W!I(tll!!l\l'lln)
1138
wg
s FECPIRTIA]
850 \
m MW ) ‘ 1 N
Peak Blank
5
16
0 Ui, ed, M6, 88, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 24%5.68 58.62 74.00 -13.38 41.84 32.28 7.3 36.85 6.0 347 57 PEA

Lol

113§

5 /

\ FCC PART 15C [AVE)
88 ]
Avg hg— 1 Blank

5

16

0 Ui, ed, 6. 88, 2500

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 48350 37.73 94.00 -16.27 2.2 32.33 7.3 36.85 6.60 347 57 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C50 of C61
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Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm] mLevel(leNHn)
1024 1024
878 074
FCC PART 15C FCC PARTA5C
41 71
3 FCLPART 1L (V) ik FCCPARTIACIAVS)
. : L e IR
Peak ——
2. w3
Av
9 14§
141
3000 6000, 9000 12000. 15000. 18000
Frequency (MHz) 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos B
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Real  Ant Cable Preamp Ao APos Thos
- Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m 0B BV dBm B B A8 m deg -
1 4394.00 5079 74.80 -21.21 7260 33.91 10.36 6348 0.00 106 242 PEAK Mz dBul/n dBV/m @B dBW B A3 B 0B o dg
1 459400 Se.74 54.80 -3.20 9.9 33.91 10.36 6348 .00 106 242 AVERAGE 1 4394.08 40.39 74.8@ -33.61 59.68 33.91 10.36 63.48 Q.08 - -- PEAK
373100 42,40 7400 3158 57.69 35.60 1282 6369 0.0 .- -- PEAK 1OTHLOE 4.2 74003300 S5.47 35.60 1282 6369 0.0 .- - PEAC
Sporton International Inc. (Kunshan) Page Number : C51 of C61
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20
Mode Band Edge
2400-2483.5_802.11n HT20_CHO1_2412MHz
ANT 6
Pol. Horizontal Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138 ;
95 95
B ‘ ATt B3 FELPART ¢
L f
5.0 M//g MN%% 5.
488 yotitews o o i bk 488
Peak
15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.80 6.9 74.00 -5.41 6046 3LB3 7.6 6.6 600 27 307 PEAC 1 2412.00 106,16 ------ ------ 9.8 3% 7.0 .86 600 297 307 PEAK
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
1
95 95
N B3
5.0 L]
FCLC PART TSCJAVG) FCC PARTA5C (AVG)
[y 4a.au\//’v‘,}
Av
9 15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.80 43.65 34.00 -5.3%5 40.50 3L.B3 7.6 3686 6.00 297 307 AVERAGE 1 M0 %97 ------ - BB.66 3196 7.1 6.6 6.00 297 307 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C52 of C61
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20
Mode Band Edge

2400-2483.5_802.11n HT20_CHO1_2412MHz

ANT
Pol. Vertical Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
1
95 95
e ) RGP 1 i RS
_‘ L
i50 »W W 50
1 S N N M”KM s
Peak
15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.5% 6671 74.00 -7.29 3B.58 3L.B3 7.6 .86 600 313 45 PEA 1 241000 104,19 -----v -o-o- 9.00 3% 7.0 .86 600 313 45 PEK
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
s s :
N B3
5.0 L]
FCCPARFA5C AVG) FCC PARTA5C (AVG)
iy 4&.&\_‘1-\,_//_“_J
Av
9 15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 1389.% 43.62 54.00 -5.38 40.49 3183 7.16 36.86 6.60 313 45 AVERAGE

Mz dBu/m dBuv/m B BV dBfm B B B o deg
1 8100 95.47 ----n - 87.18 3195 7.0 36.86 6.00 313 45 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZRA29G
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Pol. Horizontal Vertical
117Level(dﬂu‘ﬂm) H:,Level(dBINHn)
1024 1024
078 074
FCC PART 150 FCC PARTHEC
A3}
3
585 :
1 FCCPARTSCTAVE)| 5, FCCPART 5L 445
. N ———————— « mar—————————
Peak wh a
03
Avg n
145
14f
3000 6000, 9000 12000 15000. 168000
Frequency (MHz) 3000 6000, 9000, 12000, 15000, 18000
Frequency (NHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos .
Freq Level  Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp A APos  Thas
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m deg -
142000 99.83 7000 -24.97 9.9 34.05 1029 65.24 008 13 239 PEAK iz dB/mdbv/m B B B B B B o deg
143400 3540 54.08 -15.50 S9.30 3405 1030 65,3 0.00 103 239 AVERAGE 1 432400 4171 74.80 -32.29 62.61 34.85 1019 65.4 Q.00 - -- PEAC
Sporton International Inc. (Kunshan) Page Number : C54 of C61
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Pol. Horizontal Vertical

117Level(dﬂu‘ﬂm) ":,Levelldﬂll‘lﬁn)

1024 1024

074 074

FCCPART15C FCCPART15C

1 1

95 FOC PART 15C AV 3 FCC PART 15C AV

T WWWMM il : WWW
Peak i/

03 03
Avg

146 14

3000 000, 9000, 1200 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Meddm BN B BN B & & & o Medln BN B BN B & B & a tg
1 437408 45.47 74.88 -18.53 66.41 33.95 1034 65.33 @0 - -- PEAC 1 437408 4143 74.80 -32.57 62.37 33.95 1834 5.3 @8 - - PEAC
1 73L0e 4138 7400 -30.62 6043 35.60 178 €7.43 0.0 - -- PEAK v 73100 4100 74.00 -33.00 6005 35.60 178 €743 0.0 - - PEAK
Sporton International Inc. (Kunshan) Page Number : C55 of C61
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22
Mode Band Edge

2400-2483.5_802.11n HT20_CH11_2462MHz

ANT 6
Pol. Horizontal Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138 1
95 95
fhd FROPHRTIRC s RCPRTIR
L |
) WM .
448 48
T L
Peak
15 35
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 3.2 6387 74.00 -5.13 60.05 3LM 7.3 .80 600 141 313 PEA 1 2462.00 108.68 ------ ------ 100.00 314 7.9 .85 600 142 313 PEAC
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
1
95 95
N B3
5.0 L]
; FCC PART A5C AVG) FCC PARTA5C (AVG)
[y MW/“J
Av
9 15 35
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48350 5058 34.00 -3.40 4197 3L13 7.3 .80 600 141 313 AVERAGE 1 6000 98.73 ------ ----- 9.4 315 7.9 .85 600 142 313 AVERAGE
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22
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT
Pol. Vertical Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138 1
95 95
B X FECPART 5t B3 FELPART G
) 1
5.0 M 5.
s M e
T L R
Peak
15 35
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 8.6 66.77 74.00 -7.13 3B.06 3L13 7.3 .80 600 3 SLPEK 1 2462.00 105,78 ------ ------ 9.7 316 730 .85 600 31 SLPEA
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
ik ik “
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
[y 45.8MJ
Av
9 15 35
163 163
24 M5 U, 2476, 2488, 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 24835 4371 5400 -5.09 40.00 3L13 7.3 3680 600 3 51 AVERAGE 1 246200 9.69 ------ ------ B.10 315 7.9 3685 600 302 5L AVERAGE
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Pol. Horizontal Vertical

117Level(dﬂu‘ﬂm] mLevel(lel‘lHn)

1024 1024

074 074

FCCPART15C FCCPART15C

1 1

95 FOC PART 15C AV 3 FCC PART 15C AV

e 7www T T
Peak Y Pt

03 03
Avg

146 14

3000 000, 9000, 1200 15000, 18000 3000 G000, 9000, 1200, 15000 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Meddm BN B BN B & & & o Medln BN B BN B & B & a tg
1 492408 41.30 74.88 -32.78 62.43 33.92 10.48 65.45 8.0 - - PEAK 1492408 40.16 74.80 -33.84 6L.29 33.92 10.48 65.45 0.0 - -- PEAC
1 736.00 4213 74.00 -31.87 co.% 35.60 12.88 €7.5 @.00 - -- PEAK 1 7306.00 4174 74.80 -32.26 60.51 35.60 12.88 €7.5 @.08 -~ -- PEAK
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23
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full _2412MHz + LTE B48 Link
ANT 6
Pol. Horizontal Fundamental
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138 1
95 95
fhd TR s FCPRTIR
60 P M\M 60
L T — w’/ 4B'BWWMMWWMWWMW
Peak
15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.30 65.B0 74.00 -8.0 57.56 3L 7.16 3686 600 14 BPEA 1 241000 108.19 ------ -=---- 9.1 L4 7.0 .86 600 14 QPEN
11nLe\leI(dBuVJm) 11"Le\ieI(dBuVJm)
1138 1138
ik ik !
N B3
5.0 L]
| FCC PART TG AVG) FCC PARTA5C (AVG)
[y 4a.ah/m//_ﬂj
Av
9 15 35
163 163
I . 162, 238, M, M4 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 2389.% 5.8l 34.00 -3.19 457 3LM 7.16 3686 6.00 154 O AVERAGE 1 M0 9.5 ------ - B.03 3L17 7.0 .86 600 14 0 AVERAGE
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Band Edge

2400-2483.5_802.11ax HE20_CHO1_Full _2412MHz + LTE B48 Link

Mode
ANT
Pol. Vertical
11nLe\leI(dBuVJm)
1138
95
e ! TES
B0 ! W
O e Y TS NV w‘/’
Peak
15
163
I . 162, 2388, M, M4
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
Mo BWR B B Bk & 6 B o dy
1 2389.43 6293 74.00 -1L.07 34.69 3L 7.16 3686 6.00 39 47 PEAC
11nLe\leI(dBuVJm)
1138
95
N
5.0
FCCPARTHEL (AVG)
iy 1
Av
9 15
163
I . 162, 238, M, M4
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 1389.% 43.04 54.00 -5.96 39.80 31.%4 7.1 36.86 6.60 399 47 AVERAGE

Fundamental

11"Le\ieI(dBuVJm)

1138

1

95

s FCPRTIR
5.

35

163

1o 1400, 1800, 200. 2600, 3000

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Mz dBu/m dBuv/m B BV dBfm B B B o deg

1 241000 103 81 ------ -=---- 9.7 319 T .86 600 39 47 PEA
11"Le\ieI(dBuVJm)
1138
95 i
B3
L]
FCC PARTA5C (AVG)
4EIBM"_J
35
163
1o 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MG BWE B BY & & & & a dy
1 400 9318 ------ - Bhee 3L17 7.1 .86 600 399 47 AVERAGE
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Pol. Horizontal Vertical
117Lﬂe|(dBIMm) H:,Level(d&l‘lﬂn)
1024 1024
ir8 Lt
FCCPART 15C FCCPART15C
£ &4
55 FCC PART 15C (AVG) 53 FCC PART 15C (V)
1
Peak MMWMW i * WMMM\WW
T
Avg n3 ik
14§ 14
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (lHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 &y MdnBN B BN B & B & o &g
1 43400 45.47 74.00 -28.53 6601 3440 10.9 6.4 000 - - PEMC 1 434.00 40.54 74.00 -33.06 6L49 3440 10.9 6.4 000 - - PEMC
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11b 100 - - 10Hz
802.11g 96.95 1.384 0.723 0.75KHz

802.11n HT20 96.77 1.304 0.767 0.82KHz
802.11ax HE20 95.89 1.014 0.986 1KHz
802.11ax HE20 RU26 99.02 - - 10Hz
802.11ax HE20 RU52 99.01 - - 10Hz
802.11ax HE20 RU106 98.22 - - 10Hz
802.11b
Spectrum [%]
Ref Level 31.20 dBm Offset 1.20 dB & RBW 10 MHz
—Sztt 40 dB @ SWT 5 ms vBwW 10 MHz
@ 1Pk Max
20 dem
0 dbm
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 2.412 GHz 691 pts 500.0 ps/
]—r Ready PR ™ ] y
Date: 18.JUL.2024 2:2
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SPORTON LAB.

Report No. : FR471506C

802.11g
Spectrum

(=)

Ref Level 31.20 dBm
s Att
SGL

40 de & SWT

Offset 1.20 dé @ RBW 10 MHz

£ ms

YBW 10 MHz

@ 1Pk Max

20 dem

D3[1]

et L et

Lot et e,

bt it

M1[1]

0.26 dB
1.42754 ms
8.19 dBm

o 82318,

0dem

-10 dém

-20 dém

-30 dBm

-40 dBm

-50 dem

-60 dém

CF 2.412 GHz

691 pts

500.0 ps/

Marker
Type | Ref | Trc|

X-value

¥-value |

Function |

Function Result |

M1 1
D2, M1 1
D3 M1 1

623,10 ps
1.38406 ms
1.42754 ms

8.19 dBm
4.10 dB
-0.26 dB

T

Date: 1B.JUL.2024

802.11n HT20

Spectrum

Ready

Ref Level 31.20 dBm
f Att
SGL

40 de & SWT

Offset 1.20 dB & RBW 10 MHz

Ems

YBW 10 MHz

@ 1Pk Max

20 dBm

bresh
CIB

b

TR

TN

k,‘?‘LHM A,

0.03 dB
1.34783 ms
8.01 dBm

et i

EY L

sal

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.412 GHz

691 pts

500.0 ps/

Marker

X-value |

Y-value |

Function |

Type | Ref | Trc |
M1 1

D2
D3

M1 1
M1 1

731.88 s
1.30435 ms
1.34783 ms

8.01 dBm
1.90 dB
0.03 dB

Function Result |

T

Date:

18.JUL.2024 02:29:

Ready
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802.11ax HE20

Spectrum

(=)

Ref Level 31.20 dBm Offset 1.20 dB & RBW 10 MHz
fo Att 40 de & SWT Ems YBW 10 MHz
SGL

@ 1Pk Max

D3[1]

20 dém M1[1]

TR TYIRP TN PR PP - bl

0.03 dB

1.05797 ms

7.11 dBm
876.81

B RORY RRETOPRLE T NORITE U0 U NEVDE 00 S0 WU ST TP R e R
B - i

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.412 GHz 691 pts

500.0 ps/

Marker

Function Result |

Type | Ref | Trc | X-value | Y-value | Function |
M1 1 876.81 ps 7.11 dBm
D2 M1 1 1.01449 ms 3.37 dp
D3 M1 1 1.05797 ms 0.03 dp

]T | Ready

802.11ax HE20 RU26

Spectrum J#

HRD y

Ref Level 25.00 dBm Offset 25.00 dB @ RBW 10 MHz
fo Att 10dE & SWT 15 ms & YBW 10 MHz
SGL

@ 1Pk Max

D3[1]

IS TN A PRYR T WY S Y

10 dém Mi[1]

3.28 dB
18.87 dBm
1.6957 ms

0 dBm

-10 dém

-20 dBm

-30 dBm:

-40 dBm

-50 dBm

-60 dem

-70 dBm

CF 2.412 GHz 691 pts

1.5 ms/

Marker

Function Result |

Type | Ref | Trc | X-value | Y-value | Function |
M1 1 1.6957 ms 18.87 dBm
D2 M1 1 5.1449 ms -6.57 dB
D3 M1 1 5.1957 ms 3.28 dp

T .

Date: 23.JUL.2
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802.11ax HE20 RU52

Spectrum

Ref Level 25.00 dBm

f Att
SGL

@ 1Pk Max

(=)

Offset 25.00 dB & RBW
10dE & SWT 15 ms & YBW

10 MHz
10 MHz

D3[1] 2.25 dB|
sy

17.84 dBm
2.5652 ms

ML ‘ bz
Bl T o o s
10 dém:

A e,

M1[1]

0 dBm

-10 dém

-20 dBm

-30 dBm:

-40 dBm

-50 dBm

-60 dem

-70 dBm

CF 2.412 GHz
Marker

Type | Ref | Trc |
M1 1

D2
D3

691 pts

1.5 ms/

X-value |
2.5652 ms

M1 1 5.058 ms 1.50 dB

M1 1 5.1087 ms 2.25 dp

T .

23.JUL.2024

Y-value |
17.84 dBm

Function | Function Result |

Date:

802.11ax HE20 RU106

Spectrum

Ref Level 25.00 dBm

f Att
SGL

@ 1Pk Max
TR

Offset 25.00 dB & RBW
10dE & SWT 10ms & YBW

10 MHz
10 MHz

chan bty A e e g gy L

i

S RLTI R LHMMMMMVJWW
?f 2.4493 ms

M1[1] 5 dBm

45 ms

10 dem 17.

2.0

0 dBm

-10 dém

-20 dBm

-30 dBm:

-40 dBm

-50 dBm

-60 dem

-70 dBm

CF 2.412 GHz

691 pts 1.0 ms/

Marker

Type | Ref | Trc |
M1 1

D2
D3

X-value |
2.0145 ms

M1 1 2.4058 ms 1.01 dB

M1 1 2.4493 ms -0.62 dB

Y-value |
17.95 dBm

Function | Function Result |

T .

Date:
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